

5250 W. Coplay Rd, Whitehall, PA 18052
 Phone (610)262-9686 Fax (610)262-7437

LAB SERVICES # 1939
 DATE: JUNE 13, 2013

TO Air Krete
 Weedsport, NY 13166
 info@airkrete.com

Analyst:
 George Giannaras

COMPANY	JOB
Air Krete	R Value

One sample of insulation material was received by Lab Services on 05/17/13. The sample was analyzed with the KD2 Pro Thermal Properties Analyzer for Thermal Conductivity. The sample was analyzed with the TR-1 100mm long sensor, with a read time of 10 minutes and power setting on high, as recommended for dry granular materials. The R-Value for 3 inches of the thickness of each material was calculated from the thermal conductivity result. The results of the test are shown below.

Air Krete Sample Feb 27, 2013	
Dynalene ID	R-Value
LS1939	18 (@ 3 inches thick)

Report Verified by : Becky Klimas Becky Klimas 6/13/13

THANK YOU FOR YOUR BUSINESS!